. Town of Discovery Bay CSD - _ : ORDER NO. R5-2008-0179
Discovery Bay Wastewater Treatment Plant . ) NPDES NO. CA0078590

iii. Biosolids storage facilities, which o_ontain biosolids, shall be designed and
maintained to contain all storm water falling on the biosolids storage area
during a ramfall year with' a return frequency of 100 years.

iv. Biosolids storage faC|I|t|es shall be designed, mamtalned and operated to
m|n|mlze the generation of leachate.

e. Collection System. On May 2, 2006, the State Water Board adopted State
Water Board Order 2006-0003, a Statewide General WDR for Sanitary Sewer
Systems. The Discharger shall be subject to the requirements of Order 2006-
0003 and any future revisions thereto. Order 2006-0003 requires that all public
[...]
D. Compliance Summary........ Heeeeeeeeeeererteraenaaaaaaaaaaaeasaesasssnstirenntnne erernn st nennemnaenes SR F-6
E. Planned Changes ........ccccoeiniviivinicnnnne. FRR SRR RSP [P F-6
“lll. "~ Applicable Plans, Policies, and Regula’uons .................. s e F-6
A. Legal Authorlty ...... feerereeee e F-6
B. California Environmental Quality ACt (CEQA) ..ccvervreees it F-6 -
C. State and Federal Regulations, Policies, and Plans ........c.cccccvirnnnnnicnnincnnnn, F-6
D. Impaired Water Bodies on CWA 303(d) List....... vemenenennnn—e SRR e e P29
'E. . Other Plans, Polices and Regulations........ SRR tiresereisreeesrereeae s e rebesieebeneane F-10
IV.. Rationale For Effluent Limitations and Discharge Specmcatlons ....... vreen——— FUTTOUT F-10
- A. Discharge Prohibitions.............cccceeeuene. SR SO eerreare—— F-11
B. Technology-Based Effluent Limitations ........eeseveeeeene. S SRR e F-12
1. Scope and AuthOority ........cooeeereeeerreeceenens eeeeeeas e r et e e eaeas F-12
2.  Applicable Technology-Based Efﬂuent Limitations .....ciceeeeereceececreeceenene F-12
C. Water Quality-Based Effluent Limitations (WQBELS) ..................... verieerreesennnieeesnnn F=13
1. Scope and AULhOrtY ..cccooere i e e eeeereeerrrernnnnes F-13
2.  Applicable Beneficial Uses and Water Quahty Crlterla and Objectives......... F-13
3. Determining the Need for WQBELS ........cooiiiiiinciiri e ...F-16
4.  WQBEL Calculations .........ccoeeeeueeieereeseeseeeeeeseeeresneennns S eereeeenn P27
5.  Whole Effluent Toxicity (WET) ............... R URRURPOPRPRUUPPTRRROPREPPRN obZae I
~ D. Final Effluent Limitations-....................... B SRR RO HOPON o
1. Mass-based Effluent Limitations. ...........cccoovereueeen. ORIl e &
2. . Averaging Periods for Effluent lettatlons ....... e [ PPR F-31
3.  Satisfaction of Anti-Backsliding Reqmrements......'....;.......'..L ................. S F-32 .
4.  Satisfaction of Antidegradation Policy..........ccccevvenennee. SO SR F-34
E. ‘Interim Effluent Limitations.........coccovnmerninninnnnn SOOI o
F. Land Discharge Specifications..........cccceveeeruennee. eeriereeneeresteearesseesresiseaeesenrnnerennas F-37
G. Reclamation SPecifiCationS .........ccceveveeeerereeereeieerinisee e sies e e seenesseesessessnnnses F=37
V. Rationale for Receiving Water Limitations .........ccccceueurereeciccennecnceecccee . F-37 .
S AL SUMACE WALET ...cceeeeeeeeee et e eereentieeneeeneraseeaeeaes F-37
B.  GrOUNAWELET ...ciiiieeeeee ettt e s e e s e s b e mmen e s e emneeseaane weeer P41
VI. Rationale for Monitoring and Reporting Reqwrements....................._ .................. reeeeennns P41
A. Influent MONIOTING ..ccvvveeeeeeeeeeere e eaeene eereeennes Ceceserseuraneesrrrersenansnaererssasass F-41
B. Effluent Monitoring .....cooooieeeiiiites et e e e e F-41
C. Whole Effluent Toxicity Testing Requlrements ereeerreeeetteteeen e aa s e e e e nraabaraaaans F-42
D. Receiving Water Monitoring......cc.covevvecvevevevvvennenns reeennnns J PRSI ot 724
F. Other Monitoring Requirements ........ccooviceciieennnn. eeeereeeeeeienenn e eneananaa [ F-42
VIl. Rationale for Provisions................... e ettt e et eaeenenen: e 44

" Atftachment F — Fact Sheet



Town of Discovery Bay CSD ’ ) : ORDER NO. R5-2008-0179

Discovery Bay Wastewater Treatment Plant e ) . v . : NPDES NO. CA0078590
A. Standard Provisions......c.c..cc.cu.u..... ettt OSSO = .
- B. Special Provisions........cccecceeevrvieeenercnnnan rleessesbesstes e st e e s e ge st e e ane e et rannaes F-44
1. REOPENEr ProVISIONS ...cccceeiiicieiieeee st e e ee e e st aeeeeeaas F-44
2. Special Studies and Additional Monitoring Requirements ............cccceeveeunne F-45
3.  Best Management Practices and Pollution Prevention ............................... F-49
4. _Construction, Operation, and Maintenance Specifications.............. e F-50
5.  Special Provisions for Municipal. Facilities (POTWs Only)................. e, F-51
6. = Other Special ProviSions.........cccceeeeiiieeeieeeeeee e ... F-52
7. . Compliance Schedules..................... e Ceereeinre e aaaraaaaans e 52
“VIII. Public Partlmpatlon ..................................................................................... rerreeeerenenen. FB2
A. Notification of Interested Parties .......oovveereveee. O SRR SRR F-52
B. Written COMMENTS ......eiiiiviceeeeceicteeee e eeeeeeeeees e e eeeeae e e e eseee e sssmaeaeaneeeeens RS F-53
- C. Public Hearing .................. N SO PRRRRURTPRRRRO = o X |
D. Waste Discharge Requirements Petltlons..........'.. ....................... R S F-53
E. Information and Copying...........ccecilonneen. et e ee e ae e e e s eeerreeosean F-54
F. Register of Interested Persons B S OO PPP PR F-54
- G. Additional Information ..............ccceeevenenee. et ernnas ivirereninens R F-54
List of Tables
"Table F-1. Facility Information .......... et s S PR rrveenrenns F-3
‘Table F-2. Historic Effluent Limitations and Monitoring Data....... e erreraraaaaaaaan [, F-5
- Table F-3. Summary of Technology-based Effluent Limitations........... SOOI F-13
"Table F-4. Effluent Total Copper Concentration .......cccoceeviiiiiiiiccccccvvieeieeeen e cerrreeenenns F=21
Table F-5. WQBEL Calculations for Ammonia......... O US PP PUPPUPUPOTURRRRRPRIRN b2 o)
Table F-6. WQBEL Calculations for COPPET ...cneerrmcneereaiaees PR TRUURRRT —o21c B
Table F-7. Summary of Final Water Quality-based Effluent Limitations ....... SO .F-29
Table F-8. Chronic Toxicity Monitoring Results Exceeding 1 TUc (2004-2007).........cce0e0el. F-30 00
.Table F-9. Summary of Flnal Effluent Lxmltatlons.....-.,.'............................................:........;-.=...F‘-35 R

Attachment F — Fact Sheet



Town of Discovery Bay CsD . : . ' ] . ' - ORDER NO. R5-2008-0179
Discovery Bay Wastewater Treatment Plant - v . NPDES NO. CA0078590

ATTACHMENT F — FACT SHEET

As described in section Il of this Order, this Fact Sheet includes the legal r'equirements‘and
technical rationale that serve as the basis for the requirements of this Order.

“This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for Dischargers-in California. Only those sections or subsections of
this Order. that are specifically identified as “not applicable” have been determined not to apply
to this Discharger. Sections or subsections-of this Order not specifically |dent|ﬁed as" “not
applicable” are fully applicable to this Dlscharger

I. PERMIT INFORMATION |

- The following table summarizes administrative information related to the facility. -

Table F-1. Facili.ty Information

WDID . . 5B070105003

Discharger Town of Discovery Bay CSD _

Name of Facility Discovery Bay Wastewater Treatment Plant
S ‘ .| 1800 Willow Lake Road

Facility Address - Discovery Bay, CA 94505

Contra Costa

Facility Contact, Title Virgil Koehne, General Manager Town of Dlscovery Bay CSD, 925-634-
and Phone 1131

Authorized Person to Facility Manager, 925-634—8818 :

| Sign and Submit S

Reports

Mailing Address - SAME

Billing Address SAME

Type of Facility | POTW

Major or Minor Facility | Major
Threat to Water Quality. |2

Complexity |Cc
Pretreatment Program N
Reclamation . N/A

Requirements . :
Facility Permitted Flow | 2.1 million gallons per day (mgd)

Facility Design Flow 2.1 mgd (maximum daily dry weather flow)
Watershed San Joaquin Delta Hydrologic Unit -
Receiving Water Old River

Receiving Water Type | Sacramento-San Joaquin Delta -

A. Southwest Water Company is the operator of Discovery Bay Wastewater Treatment
Plant, a POTW. The Town of Discovery Bay CSD owns the property at 1800 Willow

Attachment F - Fact Sheet ’ | g | , ; F3



Town of Discovery Bay CSD V © ORDER NO. R5-2008-0179
Discovery Bay Wastewater Treatment Plant . ' o NPDES NO. CA0078590

Lake Road on which the Facility is located. The Town of Dlscovery Bay CSD is
herelnafter referred to as Dlscharger . '

For the purposes of this Order, references to the “discharger” or “permittee” in ,
applicable federal and state laws, regulations, plans, or pollcy are held to be equwalent :
to references to the D|scharger herein.

B. The Facility dlscharges wa-stewater to Old River, a water of the United States, and is
currently regulated by Order R5-2003-0067, which was adopted on-April 25, 2003 and
expired on April 1, 2008. The terms and conditions of the current Order have.been -

- automatically continued and remain in effect until new Waste Discharge Requlrements
and NPDES perm|t are adopted pursuant to this Order.

C. The Discharger filed a report of waste dlscharge and submltted an application for |
) renewal of its Waste. Discharge Requirements (WDRs) and Natlonal Pollutant Discharge
Elimination System (NPDES). :

L. FACILITY DESCRIPTION

The Dlscharger provides sewerage service for the communlty of Discovery Bay and
serves a population of approximately 16,000. The WWTF deS|gn dry weather da||y
average flow capacnty is 2.1 mgd.

-A. Description of Wastewater and Biosolids Treatment or Contrels

_The treatment system at the Facility includes two plants (Plant 1 and Plant 2), Wthh
each consist of a Hycor headworks screen, an oxidation ditch, two secondary clarifiers,
and a shared UV disinfection system. Plant 1 also includes a flow equalization and -
storage basin’ (labeled “Emergency Overflow Basin” on Attachment C). The influent is

“split between the two plants, and treated effluent reconvenes at the shared uv e
disinfection system at Plant 2.

-Sludge handling takes place at Plant 2 and consists of an aerated, clay lined lagoon
(referred to as an aerobic digester), two clay lined sludge lagoons, a belt filter press,
and two greenhouse solar drying beds. After processing, samples are taken of the -
dried biosolids to ensure they conform to Class A standards based on the regulations
“found at 40 CFR Part 503. Sludge is stored on site in the solar drymg bed bundlng or
adjacent to the building.

B. Dlscharge Points and Receiving Waters

- Plant 1 is located in Section 31, T1N, R3E, MDB&M, and Plarit 2 is Iobated in Section -
31, TIN, R4E, MDB&M, as shown in Attachment B (Figure B-1), a part of this Order.

"Treated municlpal wastewater is discha'rged at Discharge Point 001 to Old River, a

water of the United States at a point Latitude 37° 53’ 08” N and longitude 121° 34’ 30"

Attachment F — Fact Sheet - o ' ' o F-4





